





TABLE OF CONTENTS

Section |
SAFETY PRECAUTIONS . . . . o o o 1
Section H '
OPERATIONAL FUNCTIONS . . L . o o o o e e e e e e s s e s s s s 2

Section 1

CPERATING INSTRUCTIONS . . . . o e e e s s s 3
Section IV
MAINTENANGCE . . . . . o 4-5-6
Section V
INSTALLATION L . L oL oL 7-8-9
Section VI
PARTS . L e s 10-12
BODY, 1040 . . . . L L e e e s 10
1040 WRECKER FRAME . . . . . L L oo e, 11
BOOM L L e i2
HYDRAULICS
VALVE o o o o s 13
ELEVATION CYLINDER . . . . . L o 14
EXTENSION CYLINDER . . . . . . . L . e e e 15
EXTERNAL EXTENSION . . . . o o L e 16
JACK L, 17
WINCHMGTORS . . . . o Lo s 18
PUMP AND FILTER . . . . o o L e e e 19
BOOM END SWIVEL . . . . . L L 20
DRAG BRAKE ASSEMBLY . . . . . . . L o 20
THROTTLE CONTROL CABLE . . . . . . . . o e s s s s 20
HYDRAULIC WINCH . . . . . o L L 21
WIRING HARNESS, 1040 . . . . . . . 22
LIGHT KIT . o e e s, 23
WIRING INSTALLATION . . . L L o 0o L 24
VALVE CONTROLS . . . . L L e e 25-26-27-31
PUMP PRESSURE ADJUSTMENT . . . . . . L 28
CPTIONAL EQUIPMENT
FREE SPOOL CLUTCH CONTROL . . . . . L o L s, 29
FRONT OUTRIGGER . . . . L L L o e s, 30
FRONT OQUTRIGGER CONTROL . . . . . . o . K3
DU RING Lo L, 32

|
;
E
]
%
3
3
3
:
]




Section 1 - SAFETY PRECAUTIONS

1.1 Itis assumed by CENTURY WRECKER CORPQORATICN that
the owner/operator of this equipment has thorough knowledge of
the accepted and lawfui retrieval and towing methods as dictated
by his city, county, or state. CENTURY WRECKER CORPORA-
TION rejects any lability claim that may result from the incorrect
or unlawful application of its equipment.

1.2 Improper use of this equipment can be dangerous! incorrect
operation ¢an result in bodily injury io the operator and bystand-
ers. Therefore, a thorough understanding by the operator of the
“operating principles” and “operating instructions” as found in this
manual is essentiai.

1.3 Studyeachjobto bedone. Apply common-sense judgementio
assure safety to yourself and bystanders.

1.4 Read and understand the following charts and labels.

CERTIFICATION LABEL

Federal law requires that the final stage manufacturer, i.e. that
person or company installing equipment on a new chassis, must
certify the completed vehicle by obtaining, completing and affixing
to the door post on the driver's side of the vehicie, a Certification
Label simiiar to the one shown. {FiG. 1-1}

-

\\'E SCLEEYPE

MANUEACTURED BY N
DATE OF MANUFACTURE _______mo R
INCOMPLETE VERICLE MANUFACTURED BY
DAL INC VEH MDY CENTURY uvorauuic
GVWR E
cawn TRONT — SERIAL NO.
hres
s (08 80 PO MODEL 1040
GAWR IMTERMEDIATE {1y . _wih Soom Raling (720 clevation or mgher]
Tres Fully Rlefragted 0.000 Ibs
end Stage Extended 24.080 Ibs.
J—— N 3rd Slage Erionded 12,000 Ihs
GAWR INTERMEDIATE (29 with winch Raling. each drum 40,000 Ips

Wue Rope:
Working bmut, cach tine 10.200 Ibs
Typie 6 x 37 slecl cenler. IPS
Diameter & Slandard
lengih S 8 neh x 100 1L

A A A .
WARNING

. Improper uvse of ihis cquip-
ment cap be dangerovs. Read

Hms

LU T R L B—
1 CONFORMITY OF THE CHASSIS-CAB 10
FEDERAL MOIOR VERICLE SAFETY STANDARD
NOS

operator's manuat first. h

. Negvor exceed the above rat-
ings. Know the loads being
handled,

. Do not exceed 10,500 Ib. cable
watking limit, Use multiple
tines 1o the lfoad (smatch
blorks) i Increased winching
capability is reguired.

. Every thirty days chetk af
wrecker  hold  down  bells.
Terque to 460 1L, s,

A A LA,

WAS NOT BEEN AFFECTLD BY FINAL SIAGE
MARUFAGTURE

tay WITH RESPECT 10 STANDARD NOS —

THE vEHICLE WAS BEEN COMPLETED v
ACCORDANCE WrlH THE CHASSIS CAB
MANUSACTURER S INSTRUCTIONS

vt FHES VERBCLE CONFORMS TOOAEL
APPUICABLE FEDERAL MOTOR VEHICLE SAFETY
SIANDARDS ¥ EFFECT IN

Warmtaclored by
CENTURY WRECKER CORPORATION

DoMewah (Challanoogs) Tranrases

e MOLLYR
VERICLE 1DENSFICATION NUMBER

FIG. 1-2

e
FiG, 1-1

SPECIFICATION LABEL

Eack CENTURY Wrecker wili have a specification labei mounted
on the driver's side of the wrecker frame. The specification labet
wili exhibit the model number and ratings of the wreckerto which it
i5 atfixed. (FIG. 1-2}

SPECIFICATIONS
MODEL 1040
40 ton full hydraulic wrecker with dual 40,000 Ib. hydraulic

winches, full-power three-stage boom. 94" wide, heavy-duty body
with four tool compartments and hydraulic rear outriggers.

WINCHES

Rating (first layer, each drum) ................. 40,000 Ib. each

CABLE
Diameter and iength {each drum) ............ 5/8" dia. x 300 fi.
LIS 7 <= 6 x 37 steel center iPS
Working limit {eachiine} ....... ... ... ... . ... 10,200 Ib.
BOOM
Length { Maximum Maximum Boom
From Working Working Rating
Pivot Height (1) { Distance(2} | Siatic {2)
First Stage 13 15 26-1/2" 80,000 Ib.
Second Stage 20° 21 g 8-1/2" 24,000 Ib.
Third Stage 26' 26 15 8-1/2" 12,000 Ib.

{1) At maximum boom elevation of 60° above horizontal.
(2) At minimum boom efevation of 0° above horizontal.

WEIGHT
Approximate weight 12,500 Ib.
CHASSIS RECOMMENDATIONS

A tandem axie chassis is recommended. However, a single axie
chassis may be satisfactory if properly equipped. Consuit factery
for further information.

Minimum GVWR (Gross Vehicle Weight Rating) 40,000 ib.
Minimum RBM* each frarme rail 3,000,000 in./b.

Minimum C.B. (Cab to Bogie} Dimension 120"

Minimum frame length behind center line of bogie 62"

The ouiside frame rails of chassis extending behind cab must be
free of fuel tanks, air tanks, battery boxes exhaust stacks, etc.

STANDARD EQUIPMENT - MODEL 1040

Twin hydraulic pumps * Dualvariable speed hydraulic winches * 3001t of
cable each drum e 360° directional boom sheave system ¢ Power boom
alevation # Dual side-by-side elevation ¢ylinders with counter balance val-
wve o Rotiar bearings for second and third stage extension e Lubrication
fiftings on ali shafts and other moving parts ¢ 94" wide heavy duty body
with flat floor » 9 silt channels @ Diagonaily opposed hydraulic rear out-
riggers with counter bafance valves ¢ Rear tie-back foops and trailer baii
bracket ® Chain slots for scoteh blocks in tailgate ¢ Dual control stations
recessed in side # Vernier throtlle control o Four 11 cu. ft. toot compart-
ments with shelves and stainless steel key-locking latches = Mud {laps-
* Federal standard #108 lighting ¢ Deluxe switch panel » Wiring
harness ¢ Fold-away tow hitch brackets

* The RBM is determined by multiplying the section meduius of the frame
rail by the tensile strength of the frame material. All frame reinforcements
musl extend the full length of frame due to body mounted rear jacks.




Section Il - OPERATIONAL FUNCTIONS

2.1 Your new CENTURY Wrecker is totally hydraulic. It receives its
power from the truck engine by means of a Power Take-Off/Pump
Combination attached to the truck transmission. Since the pump is
attached directly to the P.T.O., no drive line or universal joints are
needed. (FIG. 2.1)

2.2 Each function of your CENTURY Wrecker can be controlled
from either of ihe dual control stations located at the rear of the
wrecker. (FIG. 2.2)

LEFT WINGH s W3

RIGHT WINCH

VERNIER
THROTTLE ——
CONTROL

FIG 2.2

2.3 The vernier throttle control located at the left rear control
station is used to vary the speed of the truck engine to govern the
maximum speed of the winches and cylinders. (FIG. 2.2

2.4 The control handies are clearly identified as to functions and
directions. Movement of the control handles meters the flow of ol
through valves to control the speed of each function.

2.5 The boom is elevated or extended by means of doubie-acting
hydraulic cytinders and can be operated under either “LOAD” or
“NO LCAD” conditions.

2.6 The jacks are towsred or raised by activating control handles
located at the forward control stations on either side of {he wrecker
body. [FiG. 2.3)

RIGHT JACK

2.7 The self-locking, worm-driven winches are powered by
hydraulic motors attached directly to the winch input shafts. {FIG.
2.4)

WINCH MOTOR

FIG 2.4

2.8 Before operating your CENTURY Wrecker, remove shipping
plugs from the vent caps of each winch. (FIG. 2.5)

FIG. 2.5

2.9 The CENTURY switch panet controls the flashing beacon bar,
flood lights, and hook-up lights. Also mounted in the switch panel
is the P.T.O. control knob and indicater lights for each function
(FIG. 2.6)

P BEACON OO0 awr
. ) &
e 6
FiG. 2.5




Section Ill - OPERATING INSTRUCTIONS

3.1 Reduce enginetoidle, depress truck clutch andengage .7.0,
by pulitng out knob located on CENTURY switch panel. (FIG, 3.1)

Caution!

Never drive truck on street with P.T.0O. engaged as this can cause
pump failure from over-speed and over-heating.

3.2 Set engine speed by siowly turning throitie control knob,
located below left rear control station, counter-clockwise. A speed
range of 1500 RPM is usually sufficient for most applications, but
do not exceed 2,000 RPM. To release throttie control, push button
in center of knob in, while also pushing knob straight in.

~

DECREASE

3.3 Before operating any control handles, observe the winch
cables to make sure they are free and have sufficient slack to fet
boom extend. If not, pay out sufficient cabie by operating cable
“IN-QUT" controls. Keep hand tension on cables to avoid loose
cable on drum.

3.4 Hydraulic Boom Elevation and Extension

(a} Set boom at desired elevation by operating BOOM “UP-
DOWN" conirol. Boom will be automatically heid in this position,

even with a foss of hydraulic pressure, by means of a holding valve

mounted at the base of the lift cyiinders. (FIG. 3.3)

(b) Extend boom to desired distance by operating BOOM "IN-
QUT" control. (Caution should stil! be observed o pay outenough
cable to allow poom to extend.) {FIG. 3.4)

3.5 Use of Rear Jacks
(a) The rear jacks are for use when fifting heavy ioads.

(b} To raise or lower jacks, operate control handles iocated on
either side of wrecker body at the forward control stations.




Section IV - MAINTENANCE

4.1 The continued operation of your CENTURY Hydraulic
Wrecker is largely dependent upon adherence to a properly sche-
duled maintenance program, To help you in this program, the
CENTURY WRECKER CORPORATION has provided the foilow-
ing information regardingiubrication, preventive maintenance and
hydrautic system care.

4,2 Hydraulic System

The importance of absolute cleanliness of the hydraulic system
cannot be overstressed. The smallest amount of grit, metal flake, or
other foreign material in the system can cause extensive damage to
pumps, motors, and valves. CENTURY WRECKER CORPORA-
TION has taken every precaution to assure that each component
and fitting was thoroughly cleaned and the system purged before
your CENTURY Wrecker was putinio operation. Therefore, servic-
ing of the system should be done with extreme care.

(a) Before checking oil in reservoir, wipe away all dirt and
grime around filler cap before removing cap. When adding oil,
make sure containers, funnets, and pouring spouts are abso-
tutely clean.

(b) When replacing hoses, fittings, or other components, clean
thoroughly then assemble carefully.

(c) Failure to observe these precautions, and failure to change
the filter element at regular infervals could result in loss of your
warranty in the event of failure to certain components.

4.3 The foliowing general fubrication and preventive maintenance
shouid be performed at feast once per month for moderate usage,
or more often as required, for heavy usage:

{a) Inspect, repair, or replace any worn, cracked, leaking, or
otherwise damaged components including, but not limited to,
the following:

. Hydraulic hoses and fittings™

. Cables and fittings

Sheaves

Boom-end fittings

Controls

Hydraulic oil filter

Qii reservoir

. Lighis and wiring

Winches

. Pivot bearing surfaces and pins

{See Lubrication Chart, Page 5)

DOBADT P LN

—_

(b} Check hydraulic ¢il level in reservoir and fill towithin 1-1/2"
to 2" from top of tank, or untii visible in filler neck. Use SAE
10W/30, muitigrade service classification SC {formerty MS) or
better.

{c) Repiace hydraulic filter element after first week of operation,
then every three months thereafter.

{d) Tighten all bolts. Vibration and siress may loosen even
properly torgued bolts.

(e) Lubricate all grease fittings on the wrecker inciuding:

. Jack teg cylinder pivots

. Sheaves (fittings in sheave shaft)

Boom-end swivels (fitting top side of boom swivel)
. Winch clutches - (See page 21)

. Boom elevation and extension cylinder pivots
Boam pivot

PN AR~

{fy Oil ali bearing surfaces which are not equipped with grease
fittings. Use pump-can with SAE 30 oil.

{g) Grease boom siide pads with grease fittings located on top
of outer boom at heel end - 2nd stage only,

{h) Check oil level in winches . Fiifi to leve! of oil plug located in

side-plate of gear housing. Use SAE 140 general purpose gear

oil. Lubricate grease fittings on clutches - may be reached

t2hrough plastic cap openings with winch engaged. (See page
1)

(i) Lubricate cabies with oily rag while respooling cable onto
drum. Special cabie lubricants are aiso availabie which have
penetrating qualities.

4.4 Check torque on wrecker hold-down boits every month.
{Torque to 4860 ft. ibs.)

4.5 Summary of Required Lubricants

(a) Hydrauiic Gil ~ 10W/30, Multigrade SAE service classifica-
tion SC {formerly MS} or better.

Examples:
1. Mobii - Deluxe Special 10W30
2. Sinclair - Triplex
3. Texaco - Ursatex 10W/30
4. Amoco - Super Permalube 10W30
5, Gulf - Guliflube X.H.D. 10W/30

(b) Worm Gear Cii - SAE 140 general purpose gear oil

Examples:
1. Humbel - Pen-O-Led EP #5
2. Phillips - Phillips Worm Gear oil 140
3. 8hell - Macona #9878
4. Sinclair - Pennant EP #6
5. Standard - Stanogear #5
6. Texaco - Maropa #5

{c) Grease - Genera! purpose automotive {ubricating grease.
(d) Oil for miscellanecus bearing surfaces - SAE 30

(e) Qil for cables - Motor oil or special purpose cable fubricant.

4.6 Care and use of hydraulic equipment in areas of
extremely cold climate,

When the CENTURY Hydraulic Wrecker is used in seasonal coid
climate regions (+ 20° F. and beiow), the viscosity of the normally
recommended 10W/30 engine oil may increase to the point where
it adversely affects hydraulic functions during starting and warm-
up.

If this is the case, it will be necessary to change fluids seasonally to
maintain maximum system efficiency and life. The following list of
fluids will, in most cases, prove adequate for this purpose.

Mig. ..o Prod/Fiuid § Mig. ............ Prod/Fluid
Attantic Richfield ... .. Duro AW-5-150 { Humble...... Teresso EP44
Chaplin........oovinonn. Hydro Light { Mobile............. DET 24
Chevron .......vvunn.. Chevron EP-3 jPure...... Puropale AW 150
Cities Service ...... Pacemaker xD-154Shell ............ Teilus 923
Continental ......... Conoco Super 15 } Standard Industron .. FF 44
Gulf ... Harmony 43AW §Sun ........ Sunvis 816 WR
Houghton........ Hydro-Drive HP-150 { Texaco .. ... Randc HD-150

Regions subject 10 continuous sub-zero or artic climates require special
hydraulic finds, Gontact CENTURY WRECKER CORPORATION or your
{ocal oil suppher for information regarding specific temperature
requiremnents,

*There is no practical way to determine the life expectancy of
rubber hydraulic components such as hoses, o-rings, etc. While
agppearing to be in top condition these components may be adver-
sely affected by continued usage, climate or the passing of time.
For this reason, it is recommended that the rubber components
(especially hoses) should be replaced every 5 years.




SECTION IV - MAINTENANCE

3
Ve
(7@"‘ 1) ‘ 9

Lubrication
1. Bell crank and control handle shafts - (Grease with GP grease) (See pg. 25, 26. 27)
2. Cables - (Lubricate with oily rag or approved cable lubricant)
3. Sheaves - (Grease with GP grease)
4. Boom-end swivels - (Grease with GP grease)
5. Winch oil level - (Fill to level of oil plug in side of gear housing. SAE 140 general purpose gear oil)
6. Cylinder pivot bearings {lift) - {Grease with GP grease)
7. Cylinder pivotbearing - {ext.) (Grease with GP grease) - extend 3rd stage boom out approximately 2 1t. and
grease from top of boom.
7a. Cylinder pivot bearing - (ext.} (Grease with GP grease) - raise boomtofull elevation and grease from inside
of wrecker frame.
8. Boom pivot bearings - (Grease with GP grease) (Fittings found in the top side of the boom pivot bearing
blocks)
9. Winch clutch - (Grease with GP grease) (See page 4, section h)
10. Oil reserveir - {Fill to bottom of filler spout, use SAE 10W/30 - approximately 60 Gais.)
t1. Oil filter - {Replace after first week of operaticn, then every three months thereafter.)
12, Rear jacks - (Grease with GP grease) (Fitlings located under floor plate on jack retainer shaft)
12a. Rearjacks - lower (Grease with GP grease) (Lower jack approximately 8", fitting located on the inside side
of tube)
13. Boom slide pads - {Grease with GP grease) (Fitlings on top of outer boomn at heel end)
14. Roller blocks - (Grease with GP grease)
15. Tooibox door hinges - top and bottom (Grease with GP grease)
important

The above tubrication points sheuld be cared for monthly; more often if the wrecker is used quite frequently

Note: Check wrecker frame hold down bolts every month. (Torque to 480 ft. ibs.)




MAINTENANCE RECORD

DATE

NAME {MECHANIC)

WEEKLY*

MONTHLY

QUARTERLY

COMPORTANT HYDRAULIC HOSES AND CABLES SHOULD BE INSPECTED WEEKLY FOR SIGNS OF ABRASION. WEAR. KINKS OR FRAYS




SECTION

P.T.O. & PUMP INSTALLATION

1. Mount Century deluxe switch panel to floor of cab between
driver's seat and door (Refer to pg. 3 fig. 3.1 for picture). Use two
switch panel mounting brackets {F/N 0700952} with hardware from
“Switch Pane! Mtg. Hardware Kit" #0900217.

2. Install P.T.O. control cable (knob end} to switch panel and
guide cable down to transmission. Be sure cable is not pinched or
crimped at any point and does not interfere with any components
on truck. This end of cable will be attached in later step.

3. Drain truck transmission oii.
4. Disengage P.T.O. (Gears should turn freely.)

5. Check and remember for step #10 which way P.T.0. gear shifter
rod has to move to engage P.T.O.

6. Install P.T.O. to transmission of truck using enclosed gaskets
and stud kit. (For properinstaliation referto P.T.O. owner’s manual
- supplied with P.T.O. - Ideally P.T.O. should be mounted to trans-
mission, so that pump, when mounted 1o P.T.Q., will be to the rear
of cab.)

0400181
(/27 - 13 x 1-1/27)

0700920

ar01310

0400408

0400492

Figure 5.1

7. Assemble “Mechanical Advantage” system according to fig. 5.1.
Use hardware from "Manual P.T.O. Control Kit" #0900267.

8. Mount assembled “Mechanical Advantage” system to P.T.0.
Use two capscrews from P.T.O. inspection piate to mount angle
bracket. Assemble the rest of “Mechanical Advantage” system
according to fig. 5.2. Use balance of hardware from “Manua! P.T.O.
Controt Kit" #0900267.

9. Push P.T.O. control cable knob all the way in at switch panel.

0400132
(37816 x 1-1127)

Figure 5,2

V — INSTALLATION 1040

10. Be sure that P.7.0. is disengaged, then connect F.T.O. control
cable to eye-bolt weldment (0800533) on “Machanical Advantage”
pivctarm, in such away, so that when P.T.0. control cable knob is
pulfed, pivot arm will engage P.7.0. gears {fig.5.3). Use two 5/16
helical lockwashers and one 5/16-24 hex nut suppiied in “P.T.O.
Control Cable Kit" #0900454,

11. Assemble pump. Use fittings from “Pump Hydraulic Kit”
#0900385. Refer to “Pump & Filter Hydraulics” page 19 for diagram
of correct instailation.

12. Mount pump to P.T.O. in a position to allow fittings on pumpto
be horizontal (parailei with ground). Hardware supplied with
P.T.O.

Note:
Be sure to refill oil in transmission before operating.

Figure 5.3

Note:
Customer MUST supply own mounting bracket at area "AA” to
hold control catie stationary. Mount bracket to truck chassis or
anything on truck chassis that is stationary. 8e sure bracket does
not interfere with movement or function of any component on
truck

PREPARATION OF TRUCK FRAME

1. Cut truck frame rails off at 62-1/2” behind center line of bogie.
(Fig.5.4)

Nolch verticaf leg as required
to clear spring hangers
Do Not Cut Horizontal Flange

Figure 5.4

2. If any crossmembers are in the cut-off portion of the frame, they
MUST be removed and reinstalied on the frame before the wrecker
body is installed. Failure to replace crossmember may void your
frame warranty.




SECTION V— INSTALLATION 1040

3. Piace 4" x 4" x 1/2” body mounting angles on truck frame using
dimensions shown in Fig. 5.4. Leg with pre-drilled holes to be
vertical against side of frame. Notch vertical leg of angles as
necessary to clear spring hangers and other obstructions. If a pre-
drilled hole is notched out. redrill the hole as close to original
position as possible. DO NOT CUT HORIZONTAL LEG OF
MOUNTING ANGLE.

4. After notching to clear obstructions, ctamp angles securely to
frame. Piloting through pre-drilled holes in angles, drili hotes in
frame. Boit angles in place with 7/8" diameter bolts and nuts in
“Body Mounting Hardware Kit” #0900236. DO NOT WELD
ANGLES TO TRUCK FRAME,

MODIFICATION OF TRUCK FRAME CUT-OFF

1. 1£10-1/2" dimension is exceeded from top of mounting angle to
bottom of truck frame flange at rear of 62-1/2" cut-off, cut bottom
flange of truck frame 10-1/2" down from top of mounting angle and
8" forward from rear of 62-1/2" cut-off. (Fig. 5.5}

TRUCK FRAME

\f\_ﬂ]‘
|
=
2l
=
=l
4
@
-
O
i
h——10-1/2" Max.‘—l

TRiIM BOTTOM FLANGE IF "
10-1/2" DIM. IS EXCEEDED &

FIG. 5.5

2. Determine “X" dimension on wrecker body furnished. Note: X"
dimension is the distance between botiom of wrecker body sili
channel and outrigger reinforcing angie on taitgate. (Fig. 5.8)

/ ~
.
~
SILL CHANNEL \\
X p - OUTRIGGER
\ REINFORCING
A ANGLE
DETERMINE ACTUAL \
“X" DIMENSION FROM
BODY FURNISHED A
A\
¢ -
FiG. 5.6

urely clamp one tailgaie suppor’ T R AT 2 Y onthe
e of each truck frama rail so thal ¢ie honizontal leg of each
is at "X" dimension from top ¢f body mounting angle {Fia.

3]
X
—— ES 44—
E=l—a o S ] =
wZ
O C O 20
44
EQ oy
o
o o O w < -
o
EE
et | 1727 B
ws
MMMMMM ag 1
“““““ =z
Pt— 7-1/2" —t=y
LOCATE ANGLE ACCORDING TQ "X”

DIM. AND CLAMP ANGLE IN PLACE.
DRILL THRQUGH PRE-DRILLED HOLES
iINTO FRAME.

FIG. 5.7

4. Drill holes through truck frame piloting through pre-drifled
holes in support angle.

5. Mount support angles to truck frame using 7/8” bolts and nuts
supplied in “Body Mounting Hardware Kit" #0900236. DO NOT
WELD SUPPORT ANGLES TO TRUCK FRAME.

6. Before attempting to install the Century Wrecker Body Assem-
bly, it may be necessary to rework the chassis exhaust (tailpipe) to
prevent its interference with the wrecker body.

7. tnatall electrical wiring harness in wrecker body using "Wiring
Harness Hardware Kit" #0900287. Refer to page 24 for ilustration,

8. install fight kit in wrecker body. See page 23.

INSTALLATION OF WRECKER BODY, FRAME AND
BOCM

NOTE: The outside tires may have to be removed before installing
wrecker body.

1. Locate and identify on truck cab wiring harness each of the
following wires.

a, Running lights

b. Back-up lights

¢. Right turn & stop light
d. Left turn & stop fight

Cut each of these wires about 12" behind truck cab. (Wires will be
connected 1o wrecker body in & succeeding step.)

2. Using hoist, overhead crane, etc., position and center body on
truck frame. (i some cases it may be necessary lolift front of body
higher than the rear to get outrigger reinforcing angle on tailgate
ingtalled properly.)

3. Weld wreciker body sill channels to body mounting angle on
truck frame. GO NOT WELD TO TRUCK FRAMLE. Welds should be
5 - 6inches fong every 8- 9inches apari except in areas where bolts
are closer together, welds shoui¢ be continuous in these areas.

4. Weld support angles to outrigger reinforcing angie on tailgate.

%o Cemplete wiring hook-ups between cab and wrecker body. See
22 for cotorcoding of wiring harness. Hf any wires for optional

szcessories are notused, tape ond of wire and store out of the way.

5. Tofinish wiring hook-ups to swich panet, connect 4-wire wiring
harness extension, (see page 22) to the matching color wire on
wrecker body wiring harness, runthese 4 wires up to switch panel.
Splice green (P.7.0Q.} wire lead into wire or switch panel that runs




SECTION

fromred P.T.0.lightte white plunger bution. Connect white (auxil-
iary) wire fead to toggle switch marked "Aux". Connect brown
{floodlights} wire lead to toggle switch marked “Flood”. Switch
Panel has wire with cne loose end, this is a ground wire and must
be grounded. Run a “hot” wire {(not supplied) from truck cab wiring
harness to switch panel and connect to post with end painted red.
Purple wire {toolbox lights) iead from wrecker body wiring harness
may alsc be connected to this red. post.

Note:

Toggle switch marked “Beacon” is for optional Flashing Beacon
tight. No wire is included on harness - customer must supply own
wire if option is used.

7. Install suction line fitlings to bottom of oil reservoir in wrecker
frame weldment using “Suction Line Fittings Kit" #0900386. See
page 19 for diagram of installation. Be sure fittings are tight to
eliminate cil leakage.

8. Mountwrecker frame assembly to wrecker body using 7/8" dia.
bolts & nuts from “Wrecker Frame Mounting Hardware Kit”
#0900234. Bolts should come from underneath floor plate with nuts
on top. Torque nuts to 460 fi. lbs.

9. install suction hose {27 [D x 107) from pump to oil reservoirin
bottom of wrecker frame. Use two hese clamps supplied with
“Hose Clamps Hardware Kit” #0900235. See Pump & FilterHydrau-
lics, page 12, for location of suction line hose to pump.

10.Make two high pressure hose assemblies by connecting 17 1.0. x
48" long hoses to 1" {.0. x 66" long hoses with straight couplings
{P/N 0300431 - 1 JiC Male x 1" JIC Male).

11. Instail high pressure hose assemblies from pump to control
valves. See "Pump & Filter” Hydraulics” page 19 for diagram.

12. Install two filter return line hoses (17 1D x 18" 1g.] from filters to
controt valves. Use 4 hose clamps from "Hose Clamps Hardware
Kit" #0900235. See "Pump & Filter Hydraulics” page 19 for
diagram.

13. install two lower elevation cylinder hoses to fittings on eleva-
tion cylinders.(See "Elevation Cylinder Hydraulics” page 14 for
diagram) Route hoses down through holes in wrecker frame base
plate and under floor plate forward to control vaives. Do not install
to controt valves at this time.

V — INSTALLATION 1040

4, tnstall boom in wrecker frame by first inserting two extension
cylinder hoses through hole in front plate of wrecker frame, then
atign 3" bocom pivot shaft holes in boom with shaitholes in wrecker
frame. Slide pivot shaft through wrecker frame and boom. Secure
shaft by installing part 0400180 - {1/2” - 13 x 6" cap screw)
through hole in pivot shaft boss on wrecker frame and holein pivot
shaft. Tighten cap screw with part #0400407 {1/2" x 13 Nylok nut)

15. Place upper rod ends of elevation cylinders in brackets on
bottom of boom. Install two pivot shafts (2 dia. x 87 g} through
brackets and rods. Secure in place with part #0400130 {3/8" - 16 x
3-1/2" cap screw) and 0400392 (3/8” - 16 Nylok nut). Refer to
"Wrecker & Boom Ass'y pages 11 and 12

16. To complete Winch Motor, Efevation Cylinder and Extenston
Cylinder hose hook-ups to control valves, refer to page 13 for
correct hose location on correct control vaive. Rear outrigger
hoses are ailready connected by factory.

Note:
it any hydraulic function werks in reverse, according to control
handles, reverse hose hook-ups on control valve ports

17. Install two controi valve access cover plates to wrecker body
using "Access Cover Mounting Kit” #0900266. See page 10.

18. Fiii ouf reservoir in wrecker frame with recommended oif {or
your areas. (See pg. 4. Type S.C. or belier )

Note:

When tilling ail reservoir be sure to clean fitler neck on frame of ali
dirt and grease. Reservoir will be full when oil can be seen at
bottom of fifler neck. Do nof il beyond this point as approximately
1" of air space is required in reservoir.

19. Mcount rear mud guards to wrecker body using "Mud Guard
Mtg. Hardware Kit" #0900408. See pagel10.

20. Mount mud tlaps to rear mud guards using “Mud Flap Mtg.
Hardware Kit" #0900451. See page 10.

21. Instail Boom End Swivels using hardware from "Boom Swivel
Installation Kit” #0900279. See page 12.

22. Guide end of wire rope through boom end swivetand install on
winches.




1040 BODY ASSEMBLY

ITEM  PART NO. DESCRIPTION NO.REQ'D | ITEM  PART NO. DESCRIPTION NO. REQ'D
1 0300027 Tool Compartment Latch 4 22 0400452  1/4" Helicai Lockwasher, Pl 6
2 0300028 Tool Compartment Striker 4 123 0400482 3/8" Helical Lockwasher, PL 2
3 0300032 17 Dia. Hole Plug S 24 0400567  1/4" Steel Rivet, PL 16
4 Q300113 Grease Fitting - Straight 12 25 0700554 Bar, Mud Flap Mig. 2
B Q300140  Mud Flap 2 26 0700884 Shaft, Jack, Lower 2
5] Q300868  1-1/4” Dia. Hale Plug 6 27 0700963 Pivot Block, Tool Compt. Hinge 8
7 0460021 Mach. Screw #5 - 32 x 1/2" Rd. Hd. Phillips, 5. Stl. 16 | 28 0701018 Body, Control Pane! 2
1 0400045 Screw, #10 - 32 x 1/2" Philllips, Self Tapping 29 0701019 Cover, Control Panet - Front ?
Rd. Hd. St. Sil. 8 1 30 0701020 Cover, Control Panel - Rear 2
9 0400061 Mach. Screw 1/4” - 20 x 3/4" Pan Hd. Slotied, Pl 24 31 0701138 Extension Plate, Control Station 4
10 0400086 Cap Screw 1/4" - 20 x 3/4” Hex Hd. Gr. &5 Pl 53 32 0701193  Mud Guard, Front 2
i 0400071 Mach. Screw 1/4” - 20 x 3/4” Rd. Hd. Phillips St. Stl. 16 i 33 Q701243 Pi, Access Cover - Front 1
12 0400121  Cap Screw 3/8"” - 16 x 3/4" Hex Hd. Gr. 5 Pl 26 {1 34 0701244 PiL Access Cover - Rear 1
13 0400122 Cap Screw 3/8" - 16 x 1-1/4" Hex Hd. Gr. 5 PL 8 35 0701328 Throttie Control Housing E
t4 0400139  Set Screw 3/87 - 16 x 1-1/2", Socket Hex 2 36 0701384 Shaft, Jack - Upper 2
15 0400306 Cap Screw 7/8" - 9 x 3" Hex Hd. Gr. 8 Pl 4 1 37 0701385 Retainer, Upper Jack Shaft 2
16 0400307 Cap Screw 7/8”" - 9x 47 Hex Hd. Gr. 8 PL 8 38 0701633 Mud Guard, Rear 2
17 0400351  Keps Nut #8 - 32. PI. 16 § 39 0701675  Spacer, Striker 3
18 0400367  1/4” - 20 Hex Nut, Nylok, Pl 40 § 40 0800215 Too! Compt. Door Weldment 4
19 0400392 3/8" - 16 Hex Nut, Nylok, Pl 18 41 0800356 Body Weldment 1
20 0400386 3/8” - 16 Tinnerman “J”" Nut 16 | 42 0800431 inner Jack Weldment 2
21 0400437 778" - 9 Hex Nut, Nyiok, Gr. 8, PL 12 A See Page 17

10







BOOM ASSEMBLY

FTEM PART NO, DESCRIPTION NO.REQ'D] ITEM PART NO. DESCRIPTION NO.REQ'D

1 0300113 Grease Fitting 16 16 #/0700611 Biock, Quter Boom Roller Pivot 2
2 0300329 Snap Ring 4 17 - 0700613 Bar, Boom Top Spacer 4
3 0300738 Bronze Bushing - Qilite 4 18 0700615  Pad, Slide - Nylatron 4

4 0301329 Bronze Bushing - Qilite 4 19 07G0625 Pad, Slide, Quter Boom - Side 2 ,

5 0400126 Cap Screw, 3/8" - 16 x 1" Hex Hd. Gr. 5, PI. 4 20 0700626  Shaft, Extension Cyl. 1 j

5 0400128 Screw, 3/8" - 16 x 1" Flat Hd. Slotted Gr. 5, Pf. 4 21 0700627 Shalt, Extension Cyl. t ;
7 0400130 Cap Screw, 3/8” - 16 x 3 - 1/2” Hex Hd. Gr. 5, PI. 2 22 0700628 Shatt, Elevation Cyl. Rod 4
8 0400132 Cap Screw, 3/8" - 16 x 1~ 1/2" Hex Hd. Gr. 5 6 23 7 0700692 FRoller, Outer Boom 2
9 0400%41  Cap Screw, 3/8" - 16 x 7/8” Hex Hd. Gr. 5, PL 2 24 0700809 Pad. Slide, 2nd Stage 2
10 0400392  Mut. 3/8" - 16 Nylok, PL 2 25 4 0701654  Shaft, 2nd Stage Boom, Rolier Pivot i
i1 0400482  3/8” - Lockwasher, Helical P, 12 26 = 0701655 Roller, 2nd Stage Boom 2
12 0400554  3/8" x 1" Roll Pin 8 27 #% 0701666 Block, 2nd Stage Boom Roller Pivot F
i3 0400557 /2" x 1-1/4" Roll Pin & 28 0701690 Spacer, 2nd Stage 2
14 0706491 Trunnion, Extension Cyl. 2 29 0800200 Boom Weldment - 3rd Stage 1
18 41 0700605 Shaft, Outer Boom Roller Pivot 1 30 - 0800202 Quter Boom Weidment b i i

310888557 Boom Weldment - 2nd Stage 470 24 ! f

A Far Breakdown, See Page 15 ;

B For Breakdown. See Page 20

o] For Breakdown, See Page 20 ,j

] For Hydraulcs, See Page 16 |

12




#3 HIGH PRESSURE

FROM PUMP
#4 RETURN TO RESERVOQIR

#2 EXTENSION CYLINDER

@ ~——— #6 LEFT OUTRIGGER
- Mm_#z EXTENSION CYLINDER

m’ 42 LEFT WINCH

§
N

#2 LEFT
WINCH

CONTROL VALVE

45 ELEVATION
CYLINDER

#2 ELEVATION
CYLIMDER

#1 LEFT OUTRIGGER

X
o

[¥) L
w tr
U] = )
o = 7 g
o - it
E % gs 22
) Q o5 S w
- oo I o "'ﬁ
T @ O= &
g o < O
o g"gE -
w
3

#t RIGHT

CONTROL VALVE

VALVE HYDRAULICS

OUTRIGGER

ITEM  PART NO. DESCRIPTION NO.REQ'D {{TEM PART NO. DESCRIPTION NO.REQ'D
1 0300052 Elbow 90° - 5/8" SAE "O" Ring x /2" JIC 2 4 0300492 Fose Barb - 1" SAE "O” Ring x 1" 1.D. Hose 2
2 0300400  Straight Conn. - 3/4” SAE "O” Ring x 3/4" JIC 8 15 0301330 90° Eibow, 3/4" Femnale JIC Swivel - 3/4" Male JIG 2

3 0300401 Elbow 9C° - ¥ SAE "0" Ring x 1" JIC

3 0301331 45° Eibow, 5/8" SAE - /2" JIC

el

13




“O-RING SEAL” FITTINGS ARE
ASSEMBLED AS EASY AS A-B-C

A. DEBURR THE TUBE — Prevents )

cutting the 0--Ring. Not necessary \/
to cut the whe square. .

B. SLIDE NUT and TAPERED SPLIT
RING DM TUBE - The large end of

the tapzred ring should face the
fitting.

C. Dk THE O-RING - Then insert the
tube past the D-Ring.

D. SLIDE TAPERED SPUIT AING -
Slide up to the finting.

E. TEGHTEN NUT HARD TIGHT -

f Then with wrench tighten one twrn or
until the rear of the tapered ring is
ELEVATION CYLINDER
HOW THE SPLIT RING GRIPS — Note the taper. As aut is tightened
the ring is wrapped around the tube, gripping it in like mamnet to a H Y D RA @ LE @S
locking collet in a chuck. This principte grips and focks tighter and

stronger as the pressure increases. Node that the nut has nothing to

do with the seal . .. It is separate!

ITEM  PART NO. DESCRIPTION NOREQ'D | ITEM  PART NO. DESCRIPTION NO.REQ'D
1 0300113 Grease Filling 4 13 /0300{329 Straight Connector - 3747 NPT x 374" JiC 1
2 0300310 Holding Valve 1 14 1\ 0301098  Hose Elevahon Cytinder Upper - 3/47-23-1/2" Lg. 2
3 0300438 Hydraulic Lt Cylinders 2 15 N ORGASE  Eihow - 90%, 3747 JIC » 374" NPTF 4
4 0300808 Hose - Elevation Cylinder - Lower 2 16 0400107 Cap Screw - 5/16" - 18 x 2-1/2" Hex Hd ., Gr. 5PI 2
5 0300615 Eilbow - 90°, 3/47 NPT - 374" JiC i i7 0400381 Nut - 5/16" - 18 Nylok 2
6 Q300644 Clamp - Hose 8" 1 18 0700729 Channel - Hotding Valve 1
7 0300711 Reducer ~ 1/4" NPT - Male x 3/4” NPT - Female 1 18 0700730 Tube - 3/4” - O D. i
8 0300773  Connector - 3/4” Tube x 3/4" NPT - Male 2 20 0700732 Tube - 3/4" - 0.D. 1
9 0300774  Elbow - 90°, 3/4” Tube x 3/4" NPT - Male 3 21 0700733 Tube - 3/4” - 0.0, 1
10 0300776 Male Branch Tee - 3/4” Tube Run x 3/4" NPT Branch 1 22 Q700734  Tube - 3/4" - O D. 1
11 0300777 Female Branch Tee 1 23 0700735 Cross Over Tube - 3/4” - 0D 1
12 0300778 Tee - Union - 3/4" Tube 1

14



i tigly|

EXTENSION CYLINDER ASSEMBLY

13

ITEM

PART NO, DESCRIPTION NO.REG’D | ITEM PART NO. DESCRIPTION NO.REQ'D
i 0300113 Grease Fitting 2] 8 0301094 Straight Adapter 2
2 0300365 Hose Ctamp 41 9 0301095 Hose 3/4" x 15-1/2" Long 1
3 0300436 3rd Stage Cylinder 1110 0301098 Hose 3/4" x 23-1/2" Long 1
4 0300437 2nd Stage Cylinder 1111 0400251 Cap Screw - 5/8" - 11 x 1-1/4" 2
5 0300615 Elbow - 90° 3/4"NPT x 374" JIC 4112 0400252 Cap Screw - 5/8" - 11 x 1-1/2" 2
5] 0300782 Locknut - 3/4" - 14 4113 0400421  Nuts - 5/8” - 11 Nylok 2
7 Q300887 Hose 3/4” x 90-1/2" Long 2|14 0400508 Lockwasher - 5/8” Helical 2

15




LEFT CONTROL VALVE

EXTERNAL EXTENSION
CYLINDER HYDRAULICS

ITEM

PART NO. DESCRIPTION NO.REQ'D { ITEM PART NO. DESCRIPTION NO. REQ'D
1 03060310 Holding Valve 1 7 0301093  Bulk Head Union - 3/4" JIC x 3/4" JIC 2
2 0300553  Tee - 3/4" NPT x 3/4” JIC Run 3/4" JIC Branch 1 8 0301095 Hose - 3/4" x 15-1/2" Long 1
0300607 Hose - 3/4” x 54" Long 2 g9 0301096 Hose - 3/4" x 16-5/18" Long 1
4 0300615 Elbow - 90°, 3/4” NPT Male x 3/4” JIC Male 1 10 0361097 Hose - 3/4" x 22-1/2” Long 1
5, 0300711 Reducer - 1/4” NPT - Mate x 3/4" JIC Female 1 " 0301098  Hose - 3/4" x 23-1/2" Long 1
6 0301092 Male Adapter - 3/4" JIiC x 3/4" NPT 1 12 0400107 Hex Head - 5/16" - 18 x 2-1/2" 2




LEFT VALVE RIGHT VALVE

JACK HYDRAULICS

ITEM  PART NO, DESCRIPTION NOBREQD {ITEM PART NO. DESCRIPTION NO.REO'D
1 0300654 Hose - Jack - 162" Long 2 4 03G0689  Elbow - 0%, 1/2” NPT - FM x 1/27 JIC ~ Male 4
2 0300678 Nippie - 1/2" SGH 80 Pipe 4" Long 4 5 0301332 Hose - Jack - 162" Long 2
3 0300680 Cyiinders - Jack 2




RIGHT VALVE

LEFT VALVE

HYDRAULICS - WINCH MOTORS

ITEM  PART NOC. DESCRIPTION NO.REQ'D | ITEM PART NO. DESCRIPTION NO.REQ'D
1 0300370  Hose - 374" x 507 Lg. {Incl. Split Flange & Hdw ) 4 3 0400185  Bolt - Hex, 1/2" - 13 x 2-1/2", Gr. 5 8
2 0300440  Motor - Winch 2 4 0400491 Lockwasher - 1/2” Helical 8

18




177

TO Oil. RESERVOQIR
IN WRECKER FRAME

PUMP AND FILTER HYDRAULICS

ITEM  PART NO. DESCRIPTION NO.REQD | ITEM  PART NO. DESCRIPTION NO.REQ'D
1 0300056 Hose Barb - 1" NPT x 1" 1.0, 2 12 300558 Suction Hose 1
2 0300071  Hose Clamp - 17 4 13 0300592 2" NPT Female x 2-1/2" NPT Naie i
3 0300364 Hose Clamp - 2-1/4” 2 14 0300593 90° Street Elbow 1
4 0300401  Elbow 90°, 1" SAE 0" Ring x 1" JIC 2 15 0300611 High Pressure Hose - 66" Lg. 2
5 0300410 High Prassure Hose, 48° Ly. 2 16 0300628 Return Filter Spin On W/Housing 2
<] 0300431 Straight Coupling - 17 JIC Male x 1" JIC Male 2 17 0300692  Street Elbow - 90° 2
7 0300434 Hose Barb 2" NPT - Male x 2”7 1.D. 2 18 0301090 Filange Adapter i
8 (300441 Pump 1 19 0400124 Boit - 3/8" - 16 x 2-1/2" 6
9 0300492 Hose Barb - 17 SAE "0V Ring x 17 LD, 2 20 0400392 Nut - 3/8” - 16 Nyiok 6
10 300554  Pipe Nipple W/Nut and “O" Ring 1 21 0701325 Return Hose 2
11 (0300555 Elbow - 90° i 22 0701625 Channel - Valve - Mtg. i

18




THROTTLE
CONTROL CABLE
0300722

DRAG BRAKE ASSEMBLY

ITEM  PART NO. DESCRIPTION NO.REQ'D
1 0301197  Spring 1
2 0400100 Mach. Screw - 5/16" - 18 x 3/4” FI. Hd. Slotted.

St St

0400145 Set Screw - 3/87 - 16 x 1-1/2"
0400383  Nut - 3/8” - 16, Hex - Jam Flated
0701340 Pad - Slide - Thick

0701341 Pad - Slide - Thin

0701343 Spacer

0701345 Pad

0800393 Cap - Weldment

WO ~dd bW
[P V)

BOOM END SWIVEL

ITEM  PART NO. DESCRIPTION NO.REQ'D
0300113 Grease Fitting

0300311 Sheave 127 Dia. x 2” Rim Width Br. Bushed
0400133 Bolt - 3/8" - 16 x 3" Hex Hd. Gr. 5 P1.
0400140 Bolt - 3/8" - 16 x 4" Hex Hd. Gr. 5 Pl
0400392  Nut 3/8” - 16 Nylok

0700511 Gable Guide - Bottom

0700563 Shaft - Sheave

0800222 Swivel Weldment - Left Hand

0800223 Swivel Weldment - Right Hand

0800224 Cable Guide Weldment

CWm-OW W =
O L 2 TN YUV

—

2




H-800 WINCH

iTEM  PART NO. DESCRIPTION NO.REQ'D ITEM  PART NO. DESCRIPTION NO.REQ'D
i 0301083 Leves 1 38 0301176 Gasket 1
2 0301123 Yokue Assombly 1 39 030177 Gasket 1
Kl 0301124 Key 2 40 0301178 Gasket 2
3 301125 Bushing i 41 0301179 Lubrication Filling 2
5 0301126  Cam Brake 1 42 03031180 Reket Filling 1
& 0301128 Ctutch Plate 1 43 0301182  Oif Seal 2
7 0301130 Gear Housing Cover 1 44 0301183  Spring 1
8 0301131 Brake Covar 1 45 0301184 Spring 1
2} (301132 Drag Brake Shoe 2 46 0301185 Spring 1
10 0301134 Work Gear 1 47 0301186 Spring 1
1 a301137  Brake Housing i 48 0301187  Spring 2
12 030t138 Gear Housing 1 49 0201188  Pipe Plug 2
13 03011393 Gear Hub i 50 0301239  Coupling Assembly i
14 301140 Brake Hub 1 St 0301240 Adapter 1
15 0301141 Kay H 52 0301241  Bushing 2
16 0301142 Koy 1 53 0301242 Bearing Cap 1
17 0301145 Retaner Plate 1 54 0301243  Jaw Clutch i
18 0301146 Drum St aft 1 55 0301244 Drum 5
19 0301150 Beanng Outer Spacer 1 56 0301245 Clutch Housing ]
20 0301151 Bearry Inner Spacer ] 57 0301246 Key 2
2t Q301152 Worm 1 58 301247 Piate Cover ]
i 0301454 Cloich Ball ] 59 0301248 MHydraulic Adapter Plate 1
23 0301155 Brake Bat 2 60 0301248 Shilt Shatt 1
24 0301156  BaM Bearing 3 51 0301250 Orum Spacer 1
25 0301157 Bushing 2 G2 Q301252 Capscrew - 1047 - 20 NC x 3.4"Lg Hex Hd C P 2
26 0301160 Capscrew - 1 27 - 13 NC x 1-1 27 Lg. Hex Hd 6 63 0301254  Capscrew- 387" -16NCx 1-1.4" Lg HexMd C P 6
27 0301161  Capscrew - 5 87 - 18 NF x 1-3 47 Hex Hd 2 G4 0301256 Capscrow - L.27 - I3 NC x 1-1'4" Mex Md Gr 5 8
28 0301162 Capscrew - 5 87 - 1B NF x 27 Lg Hex Hd G5 0301258 Capscrow - 3.8 - 16 NC » 1-1.2" Hx Soc Hd [
All Theead 1 G6 (0301259  Capscrew - 1.27 - 13 NC » 1-3.4" Hx Scec Hd 3
29 0301163  Capscrew - 5 87 - 18 NF x 2-1 47 Hex Hd 16 67 0301260 Lockwashegr - 3.8 Medirm Section 5
a0 O301165  Poppet Screw 127 - 20 NF Hd Jess Dr Siot 1 68 0301261 Lockwasher - 1 271D Mad Sec CP 3
31 2301166 Luabracation Fiiting 3 69 0301263 Lockwasher - 5 87 Medium Saclion 16
2 QI0VI6T  Scetscrew 3 27 - 13NC x 3 47 Lg Allen Hd 1 70 0301264 Barth Key ?
33 0301368 516 - IBNC x 3 8 Lg Square Hd 3 7t 0301265 Lubrication Fitling t
3 Q3169 Jam Nut - 5 8 - 18 NF Hex Hd 1 e 0301266 O Ring . 2
3 AAUITE  washer - 1 2 1D Algminum 8 i3 0301267 Reducer t
35 DA 1T Washer - 5 8 Alununum - Flat 2 i 0301268 Spring 2
EN (K1 T Dase Brake ¥

2




WiIRE

Black
Blue
Brown
Gray
Gregn
Orange
Purple
Red
White
Yeliow

COLOR CODE
FUNCTION

Tail, Clear., & License Pl
Right Turn/Stop

Flood Light

Controt Station
12VDC(PTO)

Lefl Winch Clutch

Toot Box

Righl Winch Ciutch
Back Up & Aux

P.T.O.{12VDC) - GREEN
AUXILIARY - WHITE
FLOCD LIGHT - BROWN
TOOL BOX 30A - PURPLE

TAIL LIGHT - BLACK

BACK UP - WHITE

R.H. TURN/STOP - BLUE
L.H. YTURN/STOP - YELLOW

Leit Turn Stop CONTROL STATION
30" } - GRAY
A
1t BN
L)
21"
1 30"
/ B TN
¢ e i
78" 12
78"
a5 412'_ 53"
e 25" o)
1 1
T s 9 *
37
4 {2 ,
fe 4 £
™ L8 1 27
6" CONTROL STATION
L A ag" - GRAY
GLEAR . REAR
TOOL BOX - PURPLE - BLACK
CLEAR.. FRONT - BLACK CLEAR SIDE
- BLACK
18 183"

CLEAR., REAR - BLACK

TOOL BOX - PURPLE

CLEAR

. FRONTBLACK

L.H. CLUTCH - GRANGE
FLOOD LIGHT - BROWN
A.H. CLUTCH - RED

LICENSE PLATE - BLACK

— CLEAR., SIDE - BLACK

1

-+ 3 BAR MARKER |

BLACK WIRE |

i
et D e
i

-

LA

S

1040 WIRING HARNESS

~
»

R.H. CLUTCH - RED

12 V.D.C - GREEN

LH. CLUTCH - ORANGE
CONTROL STATION - GRAY
TAIL LIGHT - BLACK
A.H, TURK/STOP - BLUE
AUXILIARY (BACK UP) -

1

WHITE

CONTROL STATION - GRAY
A.H. CLUTCH - RED

12 V.0.C. - GREEN

L.H. CLUTCH - ORANGE

N AUXILIARY (BACK UP) - WHITE
LH. TURN'STOP - YELLOW
TAIL LIGHT - BLACK

PTO (12 YOC) -
Auxillary - Whi

Flood Lights - Brown, no connector

Tool Box (304) -

Wira

Grean
White
Brown
Purple

Grasn wi0301069

o connector

A AN NSERSRANAANNNSNNY

AAAAANNIR S RN INIINN AN SRS

Purple w/0301069

Color Code

Function
PTO 12V DY
Auxtiary
Fiood Lights
Tooi Box

WIRING HARNESS, CAB

M

No connecters
this and

by




LIGHT KIT 1

4 STOP & TURN LIGHT

1. Light, Stop & Turn - Complete 0300501
2. Housing, Stop & Turn Light 0300497
3. Bulb, Stop & Turn Light 0300498
4. {ens, Stop & Turn Light - Red 0300499
5. Screw, Lens 0300500

BACHK-UP LIGHT

1. Light, Back-Up - Gomplete 0300505
2. Housing, Back-Up Light 0300502
3. Buib, Back-Up Light 0300503
4. Lens, Back-Up Light - Clear 0300504
5. Screw. Lens 0300500

MARKER LIGHT, RED

3 MARKER LIGHT, AMBER

1. Light, Marker Red - Compiete 0300427 1. Light, Marker - Amber - Complete 0300428
2. Housing, Marker Light - Red 0300506 2. Housing, Marker Light - Amber 0300509
3. Bulb, Marker Light (0300507 3. Bulb. Marker Light 0300507
4. Lens, Marker Light - Red 0400508 4. Lens, Marker Light - Amber 0300510
@ 1 3 LIGHT BAR @ LICENSE PLATE iLLUMINATOR
mEs
-7

0300442

0300507 1. License Flate liluminator - Complete 0300273

03 2. Bulb, Licers: Plate - thyminator 0300512




9
26 |

2 h
ORI >
23 | <

|

22 D
\\
N :
Naote;

Any wire for an optionat accessory that is not being
used should be wrapped fo preveni a short and
stored out of ihe way.

WRAP ALL
CONNECTIONS AND
SPLICES WITH

SEALANT 19

0701329 AS
SHOWN, /

WIRING INSTALLATION

ITEM DESCRIPTION WIRE COLOR iTEM DESCRIPTION WIRE COLOR
1 Inline Fuse Purple 16 Rear, Clearance, L.H. Black
2 Switch Panei {Auxiliary) - (Opt.) White 17 Light, Side Marker, L.H. {Red) Black
3 Switch Panel {Fioodlights) - (Opt) Brown 18 Light, Control Station {Rear) L H. {Opt.) Gray
4 Switch Panel (PTC) - {Opt} Green 19 Light, License Plate Black
5 Light, Front Marker R.H. (Amber) Black 20 Floodiight, L.H. - (Opt.) Brown
6 Light, Too! Box, R.H. {Opt.) Purple 21 Light, Teol Box, L.H. - (Opt.) Purple
7 Floadlight, R.H.{Opt.} Brown 22 Light, Front Marker, L.H. {Amber} Biack
8 Light, Control Staticn {Rear) R.H, (Opt.} Gray 23 L. Turn & Stop Yellow
9 Light, Side Marker, R.H. (Red) Black 24 R. Turn & Stop Blue
10 Rear Clearance, R.H. Biack 25 Tait Light & Clearance Black
11 Light, Stop & Turn, R.H. Biue 26 Back-Up White
Light, Tail Black 27 Sealant Electrical Connection
12 Light, Back-Up, R.H. White 28 Light, Contro! Station {(Fwd.) - (Opt.) Gray
13 Light, Three Bar Marker Black 29 Air Operated Free Spoo!t (Rt. Side) Red
14 Light, Back-Up, L.H. White 30 Air Operated Free Spool (Lt. Side) Orange
15 Light, Stop & Turn, L.H. Yellow
Light, Tail Black

24




10 —

fel
ASSEMBLY-FRONT

ITEM  PART NO. DESCRIPTION NO.REQ'D | ITEM  PART NO. DESCRIPTION NO. REQ'D
1 0300113  Grease Fitting 1 7 0701162 Pipe Cap %
2 0300736 Ball Joint 2 8 0800214 Controf Handie 2
3 0400383 5/16 - 24 Nut - Jam 2 9 0800307 Contro! Handle - Shaft i
4 0400384  5/16 - 24 Nut - Nylok 2 10 0800309 Mounting Bracket - Front i
5 0400393  3/8 - 16 Nut - Jam 2 A See page 27
3] 0700954  Spacer - Handie 4

2




1040 REAR CONTROL
HANDLE ASSEMBLY

fTEM  PART NO. DESCRIPTION NO.REQ'D |ITEM PART NO. DESCRIPTION NC. REQO'D

1 0300113  Grease Fitling 1 8 0400480 Washer (Fiat), 3/8", Pl 12
2 0300736 Bail Joint 4 9 0700954 Spacer {Controf Handle) 8
3 0400126 Cap Screw, Hex Hd., 3/8" - 16 x 1", Gr. 5, PL 4 10 0701169 Cap {Pipe) 1
4 0400383  Nut. 5/16" - 24 4 11 0800214 Handle {Control) 4
5 0400384 Nut. Nylok, 5/167 - 24 4 12 0800306 Shaft (Control Handle) 1
6 0400392 Nut. Nylok, 3/8" - 16, PL 2 13 0800308 Bracket {Mounting) 1
7 0400393  Nut {Jam), 3/8" - 16 P} 4 A See Page 27

26




13

CONTROL ROD ASSEMBLY

ITEM  PART NO. DESCRIPTION NO.REQ'D | ITEM  PART NO. DESCRIPTION NO. REQ'D
1 0300113 Grease Filting 6 14 0800150  Cross Control Rod (27-3/16") 2
2 0300736 Bail Joint 18 15 0800151 Cross Conirol Rod (30-3/8) 2
3 0300834 Knob - Cabie In-Out 4 16 0800154  Cross Control Rod (47-5/8") 2
4 0300835 Knob-Boom Up-Down 2 17 0600155 Cross Control Rod (50-5/8") 2
5 0300836 Knob - Jack Up-Down 4 18 (800156 Bell Crank Weldment 6
6 0300837  Knob - Boom In-Out 2 19 0800421  Clevis Weldment 6
7 0400383  Nut, 5/16" ~ 24 Hex, Plated i8 20 0800458  Longitudinal Controf Rod (73-3/4"} 2
8 0400384  Nut, 5/16” - 24 Hex, Nylok, Plated 18 21 0800465 Cross Control Rod (29-1/2") 2
9 0400408  Nut, 1/2"-13 Hex,Nylok, Plated 6 22 0B0Q466  Cross Control Rod (48™) 2

10 0460410 MNut, 1/2”-13 Hex, Plated [ 23, 0800534  Longitudinal Control Rod (122-3/8") 2
11 0400452 Washer {Fiat) 1/2" 12 24 0800535 Longitudinat Control Rod (127-1/4") 2
12 0400533  Pin {Clevis) 6 25 0900148 Control Handle Ass'y - Front 2
13 0400541  Cotter Pin 6 26 0300149  Control Handle Ass'y - Rear 2

Y]



ADJUSTING PUMP OUTPUT PRESSURE

1" NPT FEMALE 5000 PS! GLYCERIN FILLED'
BAANCH TEE {1 REQ'D} PRESSURE GAUGE 1/4 NPT
MALE FITTING 1 REQ'D

1“ -« MALE
1/4" - FEMALE
BUSHING REQUIRED

STRAIGHT CONN.
17 JIC MALE X .
17 NPT MALE ~_ .
(2 REQ'D) 5

RIGHT VALVE

PRESSURE

REGULATING
ADJUSTMENT
LEFT VALVE
/_-——_—\—\

&

USE TEFLON TAPE ON PIPE THREADS %

Pressure reliet valves are factory preset at 3000 P.S.l. Shouid the need arise to check pressure, the following procedure is
recommended:

1.
2
3.
q
5.
de
6.

Disconnect one high pressure hose assembly in the center. Do not disconnect at pump or control valve.

. Install pressure gauge assembly between the two high pressure hoses.

Engage P.T.O.

. Set the throttle at 1500 R.P.M.

Deadhead extension or elevation cylinder, depending on which pump-valve assembly gauge is attached to, and read gauge. Do not
adhead cylinder more than 5 sec. at a time.

Adjust pressure at control valve by removing cap nut, loosening jam nut and turning adjusting screw accordingly. One-halfturn of

the screw will substantially effect pressure.

7.
8.
9.

Repeat Step 5. DO NOT EXCEED 3000 P.S.1., per valve.
Reconnect hose assembly and repeat procedure on second pump-valve assembly.
Reconnect hose assembly before returning unit to service.

28




TO TRUCK
AIR SUPPLY

AIR OPERATED FREE SPOOL CLUTCH CONTROL

{TEM  PART NO. DESCRYPTHON NO.REQD ITEM PART NO. DESCRIPTION N{O. REQ'D
1 0300166 Connector, Wire {Spade) 10 18 0400082  Screw - 1/4” - 20 x 3/4” Self Tapping, Hex
2 0300324  Solencid Valve 2 Washer Hd. PI. 4
3 0300594 Hose Barb Insert 10 19 0400066 Cap Screw - 1/4” - 20 x 3/4” Hex Hd. Gr. 5, Pt 4
4 0300585 Tee - Brass - 174" NPT Fi 1 20 0400104 Screw - 5/16” - 18 x 1-1/2" Hex Hd., Cap, Gr. 5, Pl. 4
5 0300596 Hose - 174" 16 ft. 21 04003687 Nut - 1/4" - 20 Hex, Nylok, Piated 4
& 0300643  Clamp - 174" 14 22 0400382  Nut - 5/16” - 18 Nylok 4
7 0300743  Air Regulator 1 23 0400430  Nut- Jam - 1/2” - 13 Reg. Pl 4
3 0300744 Close Nipple - Brass - 174" NPT M 3 24 0400423  Nut 5/8” - 11 Reg. - Black 2
a 0300745 Cross - 174" NPT - FM 1 25 0400452  Lockwasher - 1/4” Helicai, Pl 4
10 0300748 Plug - 1/4" NPT - M 2 26 0400520  #10 Lockwasher, Helical Pl 4
11 0300749 Aur Cvlinder 2 27 0700707 Handie - Winch 2
12 6300788  Check - Valve - Excess Flow 1 28 . 0700831 Cover - Clutch - Left 1
13 6300895 Bulkhead Fitting i 29 0700832 Cover - Clulch - Right 1
14 0300896 Hose Barb - 90° EH q 30 0701078  Solenoid Bracket 2
15 0300897 Grommet i 31 0800267 Clevis - A Cylinder Rod 2
16 0400041 #10 - 32 x 3/8" Screw. Sell Tapping Pan Hd. 4 32 0800370 Clevis Bolt - Air Cylinder 2
17 0400060 Cap Screw - 1747 - 20 x 1/2 Hex Hd. Zinc PI. 4 33 0300422 Switch 4

a
L




1040 FRONT OUTRIGGER OPTION

ITEMM  PART NO. DESCRIPTION NO.REQ'D | ITEM  PART NO. DESCRIPTION NOREQD
1 0300027 Latch, Toolbox 4 18 0400367  MNul, /4" - 20 Nylok, Plated 3
2 0300028 Striker 2 19 0400392  Nut, 3/8” - 16 Nylok 38
3 0300113 Grease Fitting {Straight) 8 20 0400408 Nut, 1727 - 13 Nylok 8
4 0300678 Nipple 4 21 3400480 Washer, 3/8” Flat, Plated 72
S 03006880 Jack Cytinder 2 22 0400482 Lockwasher 3/8" Helical, Plated 2
B 0300689 Eibow - 90° 1/2" NPTF x 1/2" JIC Male 4 23 0400492 Washer, 1/2" Flat, Plated 16
7 0301216 Hose, Jack 2 24 0700884 Shaft, Jack Cylinder, Lower 2
8 0301217 Hose, Jack 2 25 0700963 Pivot Biock Hinge | 4
9 0400021  Screw, #8 - 32 x 1/2” Rd. Hd. Phillips 8 26 0701384 Shaft, Jack Cylinder - Upper 2

10 0400045 Screw, #10 - 32 x 1/2" Self Tap., Rd. Hd. Phillips 4 27 0701385 Retainer, Jack Shaft 2
1 0400071 Mach. Screw, 1/4” - 20 x 3/4” Rd. Hd. Phillips 8 28 0701471 Bar, Toolbox Filler 4
12 0400121 Cap Screw, 3/8” - 16 x 3/4” Hex HG. Gr. 5 Plated 2 29 0701675 Spacer, Siriker 4
13 0400122 Cap Screw, 3/8” - 16 x 1-1/4" Hex Hd. Gr. 5 Plated 25 30 0800385 Tooibox Door Weldment 2
14 0400132 Cap Screw, 3/8" - 16 x 1-1/2" Hex Hd. Gr. 5 Plated 11 31 0800431 Outrigger Tubc - inner 2
15 0400339 Set Screw, 3/8" - 16 x 1-1/2" Allen 2 32 0800447  Front Cutrigger Weldment 1
16 0400181 Screw, 1/2" - 13 x 1-1/2 Hex Hd,, Gr. 5 Pl 8 33 0800448 Front Deck Weldment 1
1v 0400351 Nut, #8 - 32 Keps Nut W/Lockwasher 8 34 0800451 Front Panel Weldment 1

30




SN
SEE PAGE 30 — _/ 6

™~

LT. FRONT
CONT. STATION

A

RT. FRONT
CONT. STATION

NOTE: CENTER SLOT IS

EMPTY ON FRONT CONTROL
STATIONS. {FOR USE WITH
OPTIONAL DRAGLINE.)

OUTRIGGER CONTROL RODS W/FRONT OUTRIGGERS

ITEM  PART NO. DESCRIPTION NO. REQ'D | ITEM  PART NO DESCRIPTION NO. REQ'D
1 0300052 90° Elbow 1/2” JIC ~ 5/8" SAE 2 11 0400408 1/2" - 13 Hex Nut, Nylok, Plated 4
2 0300113 Grease Filling {Straight) 4 12 0400410  1/2” - 13 Hex Jam Nut - Plated 4
3 0300490 Tie Rods (3 Stack Convert to 4 Stack) Set of 3 i3 0400492  1/2" Flat Washer, Piated 8

(Not Shown) 2 Sets 14 0400533 Cievis Pin, 1/4“ x 1-1/4" Stainless Steel 4
4 0300736 Ball Joinis 12 15 0400541 1/16” x 3/4" Cotter Pin, Stainless Steel 4
5 0301195 Center Section - Housing #10 SAE Ports 2 16 0800156 Bell - Crank Weldment 4
6 0301216  Qutrigger Hose - Front 2 17 0B00421 Eye - Bolt Weldment 4
7 0301217 Qutrigger Hose ~ Front 2 18 0800459 Long. Cont. Rod Weldment 2
8 0301331 45° Eil - 5/8” SAE ~ 1/2” JIC 2 19 0800460 Long. Cont. Rod Weldment 2
9 0400383 5/16" - 24 Hex Nut, Plated 12 20 0800465 Cross Contro Rod Weldment 2
10 0400384  5/18" - 24 Heox Nut, Nylok, Plated i2 21 0800468 Cross Control Rod Weldment 2










	1607_001.pdf
	1609_001.pdf
	1606_001.pdf
	1610_001.pdf
	1608_001.pdf

